HAE IR & & &Y 50 2 35 Ui iH
shoo% & R B B ow B W 8

DPS3012/DPS5015/DPS5020/DPH3205/DPH5005

v BREREN:

® LCRHIIE AN A SRS, AT RIS S A A FIRAR

® ShriRMRG MR, BrbRBIYIAIIT, E G R o't B A
M.

® LRI PrILRE R, IERERIE AR

® ANRIAEHLJREE DL N R .

® LR R MBI .



Length: 132.5mm

Width:120mm

2.1 23
B IS B &
1 i [H] 1
J& i [H] 49. 2%120%130 1
N 36 T4
k) MM ({57 TE*VR) 1
T AR 1
R 4010 1 5V i
RUR AL AR | 36%40 (Kx55) 1
. 2R
B2k M4%36 4
2
TR e sk UT2. 5-4 7 U B 4d4ek




AEESIPN KCD3
RV2. 5 *F-J7 B 4T: 30cm
ER
TN €57 . 25cm
HhFeln R sz | Sk M3%6
‘ R 22 RS % 4
PRBE ] b A | RSk M3%13 R
|
T2 s
513k M3*5
[#] 7 W 42
175 B R D 12%4

2.2 FE I EFH:

LR

HE

_ BRI
AEBYF X

RS EERE

R EwF
. HhEEIER L

fh 7 IE £ R 22 7

3. M3*6 8

M3*13 HELZHEINE & 4 A

7w Ik TRk

uti-4 749

Ty 2 A5 B [ 5 0
22 [7]3k M3%5 4 4>




= REPRE.
L'
3.1 ZZAEHES

® Kz —1,
o T H (HUEL. 158, 582 7). FILHZ.,
® E I RALIN.
3.2 %I IR:
a) f#f IR AEGE UK ML, HEKESE TE (REH
2.5mm FLEPT DUR A m 70 &9 FL):

Eﬁ%ﬁ?ﬁﬁj

4cm

('I l ’?HﬂET&i‘i%l
MXEL4.5cm . 7
[%Hjﬁ"\*&é%c:j

> EIANZIC15-18cm < |

| 3 |

b) LR AL T XIT I8 R 1 AT 0 R A8 Jm T AR B HE
L, Eim R EIE (2D N GR) BRI g, [ E iR

-4-




TR

c) ZARHFANE QERCRABCE PR EDE, KRG TR R 1)
—MsAsr, AR

d) 2 X P AR

® CREXU FL IR AR R B XS o S AR IETE 22 R U7 sV R B GER
IERRASESR SO

® R IR AN LR AR XU I LR B PR ST T, (EREE
PRA LT ) o

® CREft R LR AT R TR ) ek 1 B GERR W] L, L1E R0,
SR 5 F R BEE 5E o



® CRE I O H TS HE & I (M ERRER AR S AE L FIAR Key AETS THIAR A

e) AL BRI T, R E S R AT 1 S I g ) 2 5 B
fiegom 1 b, JFARIEST R Gt 7 B IR0k, f
LA ERAS)

f) AGFEAT XS IR it 2 RS BRI D R AR R, 2B RN

® R REHU R NATTHAR R B (RAL R I 20E S,
S5 1E 38 J A T ARCAZ T ) o
® %% bR R PUE R AL, TER PCB AR 22

-6-



JZ LCD A KEY HEZRFEL AN B (HEZ— & PCB R T /7,
75 ) B R 2 ok A T4 )
® RYE T SE AR VU FLIAL B L35 DR A, [l B 224 H

[E e
® CHEf A IE 993 il 12 B D A ALY IN+, IN=5 i i 1E £ 4% 21
OUT+, OUT-,

g) ERRUFZ Ja ] LIS A R R A o (V1 I F PR OORS: A 2
NI D)

h) Z2354b5%, ERANE B RO —ih LR R, 223805 nT
AJE e 223 b wa AR i (8] 5 i T A o

i) A EHECE DU ASE B, P ORI 2 1 s A Y A £ L

3.3 WL




Digital Control Power Supply Housing Installation Instructions

This housing is suitable for the following mode of digital control power supply:
DPH5005, DPS5020, DPS5015, DPS3012, DPH3205

1.1 Please read the instructions carefully before installation. If you have any question, please
contact us.

1.2 This housing adopts aluminum alloy material, so please avoid being scratched by sharp
objects, direct sunlight and humid environment.

1.3 when install this, please avoid short-circuit and connect positive and negative
electrode correctly

1.4 Forbid connect the circuit after power on.

1.5 Please avoid vibration and fall.

2. Product Specifications

Length: 132.5mm

Width:120mm




2.1 Kit parts list

Item Specification Qty. Remark
Front panel 1
Rear panel 49.2*%120*130 1 )

36 aluminum
Upper cover plate MM(H*W*D) 1
Lower cover plate 1
Fan 4010 1 5V power supply
Fan power supply board 36*40 (L*W) 1

- Red 2pcs

Binding post M4*36 4

Black 2pcs
Cold press connecting i

) UT2.5-4 7 Spade Terminal
terminal
Rocker Switch KCD3 1
o RV 2.5 square single Red 30cm
Connecting line . 2
core flexible cord Black 25cm
Screw for housing Flat head M3*6 8
) . Screw 4 pcs

Fan fixed screw Fillister head M3*13 | 4

Nut 4 pcs
Power module fixing screw | Fillister head M3*5
Transparent sticky mat D 12*4 4

2.2 Kit parts picture

head M3*6 8pcs

Nut 4 pcs

head M3*13 Screw 4 pcs

1- Lower cover plate
2- Upper cover plate
3- Front panel
4- Rear panel
5- Fan
6- Connecting line
7- Fan power supply board
8- Binding post
9- Rocker Switch
10- Transparent sticky mat
11- Screw a
Note:
Screw for housing Flat | Fan fixed screw Fillister | Cold press connecting

terminal UT2.5-4 7pcs

Power module fixing screw




Fillister head M3*5  4pcs

\ A
© | Uy d

3 Installation Procedures

3.1 Installation Preparation

3.1.1 1 pcs digital control power supply
3.1.2 Tools (Soldering iron, solder, Philips screwdriver, Wire stripping pliers)
3.1.3 A proper installation environment

3.2Installation Procedures

12- Fan line 45mm

13- Switch connecting line 40mm e
14- Output positive line 40mm J m
14

15- Output negative line50mm 45mm : ‘
16- Input connecting line w 50mm

150-180mm 15

I 150mm-180mm
16

3.2.2 Install the input binding post and switch: put binding post and switch on slot at rear panel.
Install binding post according to rule that red is positive above, black is negative below; and
screw it tightly.

3.2.3 Install the fan: use the matched screw to fix. The one side attached label is install outward,)

3.2.4 Install fan
power supply
board:

3.24.1

°HQ~~ S -
S
o) ¥ E 1

A
g

%

AHL™

I i) o




Weld fan line on 5V place at fan power supply board (Note: can’t weld positive and negative
reversely).

3.2.4.2 Weld the input power supply line on the bonding pad on the upper left corner of board) .
3.2.4.3 Install fan power supply board on the binding post (red is positive above, black is negative
below), then use the screw to fix them.

3.2.4.4 Use the prepared wire to weld the power switch on the kay place at fan power supply
board,

3.2.5 Install the output binding post, and use the output line with cold press connecting terminal
to connect input (red is positive above, black is negative below), and screw it tightly

3.2.6The product of this shell is divided into display module and power module, and the
installation process is:

3.2.6.1 Install the power supply module. Please put it on slot at front panel (when put it on slot,
strength will be proper to avoid the deformation).

3.2.6.2 Use the cable to connect display part with power part. Note the words LCD and KEY on
PCB to correspond to the same words on display part (the cable must go through under the PCB,
otherwise the capacitor will generate interface to effect it).

3.2.6.3 Install the power module according to the position of the four holes of the
lower cover, then use a matching screw to hold it .

3.2.6.4 The input positive and negative are respectively connected the port of the
power supply module IN+ and IN -.

3. 2.7 After connecting, please power on to check it work or not (before power on, check
connection again)

3. 2. 8 Install the housing, note that the front end of the housing with an air inlet is installed in
the order of the front cover and then the front and rear panels.

3.2.9 This product is equipped with four transparent mats, the user can be

-11-



symmetrically pasted to the bottom of the four corners of the shell.

3.3 Internal connection diagram:

-12-



